Test Report

No.: AJD201302869

NOVAL GLASS GROUP LTD
NO.33 SHANDONG ROAD, QINGDAO, CHINA

Date: MAY. 29, 2013

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description
SGS Ref No.

Product specification
Product or Lot No.
Manufacturer

Material and Mark

Test Requested
Sample Receiving Date
Test Performing Date
Test Result(s)

Conclusion

: MIRROR

: 11563378

1 300 X 300MM
:PH

: NOVAL GLASS GROUP LTD

: ALUMINIUM

: NSS SALT SPRAY (FOG) TEST FOR 300 HOURS (ASTM B 117-11)

: MAY.13, 2013

: MAY.13, 2013 TO MAY.28, 2013
:FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING

PAGE(S)

- THE TEST DATAWERE PROVIDED TO CLIENTS FOR THEIR OWN

" ANALYSIS.

Signed for and on behalf of

SGS-CSTC Co,, Ltd.

David Fan
Engineer
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him and.for_gla
T

A,
i pHlion only ang
sxercising all thefm

Whts and oblig

onic format documents, subject to Terms and Conditions for Electronic Documents al www.sgs.com/tarms e-document.him. Attention is drawn to the limitation of
FErianERa and jurisdiction issues defined therein. Any holder of this document is advised that information contained herson reflacts the Company’s findings at the time of
Rthin the limits of Client’s instructions, il any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction

under the ion documents. This tcannot be rep d except in full, without prior written approval of the Company.

authorized a|tera! .:: forgery or falsifi onof the tent or app of this d
ted thd Yesults shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

d to the fullest extent of the law.

No.301,Yangguang Avenue Disirct 2, Suniight Indusirial Zone, Anji County, Zhefiang Province,China 313300 t  (B6-572) 5018825 f (86-572) 5018829  www.cn.sgs.com

RE -HL -RHEMEXTLE_XExXKHNI01S
T

HBI8: 313300 t (B-572) S1GRS f (B6-572) 501880 € sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Page: 1 0of 3



SGS

Test Report No.: AJD201302869

Test Conducted: NSS salt spray test (ASTM B117-11)
Test condition:

Date: MAY. 29, 2013 Page: 2 of 3

Concentration of sodium chloride solution

(5%1)% by mass

Exposure time 300 h

Volume of solution collected for a collecting area of 80 cm® | 1.0t0 2.0 mL /h
Chamber temperature (35+2)°C

pH of collected solution at (23+3)°C 6.5t07.2

Test equipment

Salt Spray Tester (AJHG 70-2)

Test result (ASTM D 610-08):

Specimen Exposure time Rusting rating Description of appearance
168h 10 No visible change
, 216h 10 No visible change
Mirror —
264h 10 No visible change
300h 10 No visible change
Remark:

Assign rusting rating using rust grade (percentage of surface area rusted, see table 1) followed by the type of

rust distribution (see table 2):
Table 1: Scale of rust grade

Rust grade Percent of surface rusted

10 <0.01%

9 0.01- 0.03%
8 0.03-0.1%
7 0.1- 0.3%
6 0.3-1.0%
5 1.0-3.0%
4 3.0-10.0%
3 10.0 - 16.0%
2 16.0 - 33.0%
1 33.0 - 50.0%
0 > 50%

Table 2: Type of rust distribution
S Spot rusting
General rusting
Pinpoint rusting
Hybrid rusting

I| ol

To be continued...
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Test Heport No.: AJD201302869 Date: MAY. 29,2013  Page: 3 of 3

Sample Photo:

sample before test view sample after 168h test view

sample after 216h test view sample after 264h test view

sample after 300h test view

***End of Report***
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